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Ref # Part Number Qty DescriptionS/P/F
1 731-0609 Control Handle Ass'y.1
2 720-0226 Grip1 S
3 710-0796 Truss Mach. B-Tap Scr. #12 x 1.5" Lg.1 /P
4 731-0817 Control Panel Half1 S
5 731-0816 Clutch Panel Half1
6 731-0528 Throttle Control Lever1 S
7 731-0524 Control Disc Pin1
8 777-5774 Control Label-Throttle1
9 746-0632 Throttle Wire-53" Lg.1 S

10 753-0430 Control Housing Comp.1
11 746-0480 Control Cable-46" Lg.1 S
12 749-0436 Upper Handle1 S
13 710-0842 Rope Guide Bolt1
14 777-5776 Instruction Label-Handle1
15 710-0671 Curved Carriage Bolt 5/16-18 x 1.38" Lg.1 S
18 726-0240 Cable Tie1 S
19 736-0119 L-Wash. 5/16" I.D.1 S
20 712-0267 Hex Nut 5/16-18 Thd.1 S
21 749-0505 Lower Handle1 S
22 728-0171 POP Rivet 156" Dia. x .379"1
28 735-0639 Spark Plug Boot1 /P
29 Engine1
30 732-0589 Extension Spring 2.39" Lg.1
31 710-0946 Truss Mach. Scr. 1/4-20 x .62" Lg.1 /P
32 738-0102 Axle Bolt1 S
33 17022 Front Axle Ass'y.1 S
34 747-0699 Height Adj. Connecting Rod1
35 17323 Height Adjustment Plate1
36 731-0857 Hardtop Bag Cover1 S
38 764-0252 Grass Bag1 S
39 710-0166 Truss Mach. Scr. 1/4-20 x 1.0" Lg.1 S
40 12894 Hardtop Mounting Clip1
41 736-0463 Fl-Wash. .281" l.D. x .62' O.D.1 S
42 712-0287 Hex Nut 1/4-20 Thd.1 S
43 747-0693 Front Catcher Frame1 S
44 749-0736 Rear Catcher Frame1
45 731-0859 Chute Deflector1 S
46 731-0970 Deflector Plug1 S
47 731-0858 Seal-Extrusion1
48 720-0223 Grip1
49 732-0580 Spring Lever1
50 732-0578 Torsion Spring-R.H.1 S
51 732-0577 Torsion Spring-L.H.1 S
52 750-0566 Spacer .255" I.D.1 S
53 12297 Handle Brkt. Ass'y.-L.H.1 S
54 747-0698 Hinge Pin 17.75" Lg.1 S
55 726-0106 Cap Speed Nut1 S
56 711-0805 Shld. Pin 3/8-24 x 1.43" Lg.1
57 736-0169 L-Wash. 3/8" I.D.1 S
58 712-0711 Hex Jam Nut 3/8-24 Thd.1 /P
60 736-0105 Bell-Wash. .38" l.D. x .88" O.D.1 /P
62 710-0654 Hex L-Wash. Hd. Scr. 3/8-16 x l" Lg.1 S
63 16997 21" Deck Ass'y.1www.mymowerparts.com
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64 12296 Handle Brkt. Ass'y.-R.H.1 S
65 710-0892 Hex L-Wash. Hd. AB-Tap Scr. 1/4 x.62" Lg.1 S
66 710-1006 Hex Wash. Hd. Tap Scr. 3/8-16 x .75" Lg.1 S
67 721-0216 Height Adjustment Support1
68 750-0526 Spacer .385" I.D.1
72 742-0306 21" Blade1 S
73 736-0415 Blade Bell-Wash. .44" I.D. x 2.38"1 S
74 710-0757 Hex Bolt 7/16-20 x 1.5" Lg.1 /P
75 753-0463 Blade Adapter Kit1 S
76 736-0329 L-Wash. 1/4" l.D.1 S
77 712-0346 Hex Jam Nut 1/2-20 Thd.1 S
78 710-0252 Hex Bolt 1/4-20 x .85" Lg.1 /P
79 17013 Rear Belt Baffle1
80 710-0167 Carr. Bolt 1/4-20 x .50" Lg.1 /P
81 17007 Rear Panel Baffle1 S
82 731-0931 Corner Plug1
83 710-1017 Torx Mach. AB-Tap Scr. 1/4 x .62" Lg.1 /P
84 710-0352 Hex B-Tap Scr. 1/4 x .38" Lg.1 /P
85 731-0669 Rear Flap1 /P
86 17008 Rear Chute Baffle1 S
87 14847 Retaining Strip1 S
88 Hub Cap1

731-0124 Hub Cap (8 x 1.75)1
731-0981 Hub Cap (8 x 2)1 S

96 Wheel Ass'y. Comp.1
734-1260 Wheel Ass'y. (8 x 1.75)1
734-1513 Wheel Ass'y. (8 x 2)1 S

98 750-0624 Shld. Spacer .50" Dia.1
100 711-0805 Shld. Pin 3/8-24 x 1.43" Lg.1
101 736-0258 Fl-Wash. .375" l.D. x 1.0"1 /P
104 736-0160 Fl-Wash. .531" l.D. x .93"  (Optional)1 S
105 17031 Rear Axle Ass'y.1
106 710-0776 Hex AB-Tap Scr. 1/4" x .62 Lg.1 S
107 710-0352 Hex L-Wash. HD AB-Tap Scr. 1/4 x.38" Lg.1 /P
108 736-0108 Fl-Wash. .510" l.D. x .75" O.D.1 S
109 711-0500 Spacer.526" l.D.1 S
110 732-0481 Extension Spring 3.8" Lg.1 S
111 711-0313 Sleeve.526n l.D.1 S
113 714-0507 Cotter Pin 3/32" Dia. x .75"1 S
114 714-0104 Internal Cotter Pin 5/16" Dia.1 S
115 16703 Cable Mtg. Brkt.1
116 16704 Mounting Brkt.1
117 710-0473 Truss Mach. Scr. #10 x .5" Lg.1 /P
118 736-0722 L-Wash. #10 I.D.1 S

710-0776 Hex AB-Tap Scr. 1/4 x .62" Lg.1 S
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